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Indoor Air Comfort GOLD®
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1 Sample Information 
 
 
 
 
 
 
 
 
 
 

2 Brief Evaluation of the Results 
 

Regulation or protocol Conclusion Version of regulation or protocol 
   

French VOC Regulation 

 

Decree of March 2011 (DEVL1101903D) and Arrêté of April 
2011 (DEVL1104875A) modified in February 2012 
(DEVL1133129A) 

French CMR components Pass Regulation of April and May 2009 (DEVP0908633A and 
DEVP0910046A) 

Italian CAM Edilizia Pass Decree 11 October 2017 (GU n.259 del 6-11-2017) 

ABG/AgBB Pass Ausschuss zur gesundheitlichen Bewertung von 
Bauprodukten (June 2021) 

Belgian Regulation Pass Royal decree of May 2014 (C-2014/24239) 

Indoor Air Comfort® Pass Indoor Air Comfort 7.0 of May 2020 

Indoor Air Comfort GOLD® Pass Indoor Air Comfort GOLD 7.0 of May 2020 

BREEAM International Exemplary Level BREEAM International New Construction v2.0 (2016) 

LEED v4.1 BETA (outside U.S.) Pass LEED v4.1 BETA for Building Design and Construction 
(February 2021) 

BREEAM® NOR Pass BREEAM-NOR New Construction v1.2 (2019) 
   

Full details based on the testing and direct comparison with limit values are available in the following pages 
Regarding pass/fail decision rule please see appendix 
 

 

 

 

Eurofins Product Testing  A/S 
Smedeskovvej 38 
8464 Galten 
Denmark 
 
CustomerSupport@eurofins.com 
www.eurofins.com/VOC-testing 

Sample name K751.de Knauf Fireboard 15 mm 

Batch no. - 

Stated production date 16/02/2021 

Product type Plasterboard with fleece reinforcement 

Sample reception 25/02/2021 
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29 October 2021 
 

1 Sample Information 
 
 
 
 
 
 
 
 
 
 

2 Brief Evaluation of the Results 
 

Regulation or protocol Conclusion Version of regulation or protocol 
   

French VOC Regulation 

 

Decree of March 2011 (DEVL1101903D) and Arrêté of April 
2011 (DEVL1104875A) modified in February 2012 
(DEVL1133129A) 

French CMR components Pass Regulation of April and May 2009 (DEVP0908633A and 
DEVP0910046A) 

Italian CAM Edilizia Pass Decree 11 October 2017 (GU n.259 del 6-11-2017) 

ABG/AgBB Pass Ausschuss zur gesundheitlichen Bewertung von 
Bauprodukten (June 2021) 

Belgian Regulation Pass Royal decree of May 2014 (C-2014/24239) 

Indoor Air Comfort® Pass Indoor Air Comfort 7.0 of May 2020 

Indoor Air Comfort GOLD® Pass Indoor Air Comfort GOLD 7.0 of May 2020 

BREEAM International Exemplary Level BREEAM International New Construction v2.0 (2016) 

LEED v4.1 BETA (outside U.S.) Pass LEED v4.1 BETA for Building Design and Construction 
(February 2021) 

BREEAM® NOR Pass BREEAM-NOR New Construction v1.2 (2019) 
   

Full details based on the testing and direct comparison with limit values are available in the following pages 
Regarding pass/fail decision rule please see appendix 
 

  

 

Eurofins Product Testing  A/S 
Smedeskovvej 38 
8464 Galten 
Denmark 
 
CustomerSupport@eurofins.com 
www.eurofins.com/VOC-testing 

Sample name K751.de Knauf Fireboard 30 mm 

Batch no. - 

Production date 03/01/2021 

Product type Gypsum board 

Thickness, mm 30 

Sample reception 18/01/2021 

 




